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JIAXING UNITEX ENTERPRISE CO.,LTD.
NO.968 RUIBO ROAD, WANGDIAN TOWN, XIUZHOU DISTRICT, JIAXING CITY, ZHEJIANG

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . (A/B)Woven fabric
Sample Color . (A)WHEAT;(B)RED
Country of Origin : China

Country of Destination :  United States

Proposed Care Instruction : -

Sample Receiving Date  :  Jan 04, 2023
Testing Period :Jan 09, 2023 - Jan 11, 2023
Test Result(s) . Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed . Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Alw WMJ

Alice Wang (Authorized Signatory)
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Test Result

Color Fastness To Light

(AATCC TM 16.3-2020, Option 3;Xenon Arc Lamp)
After 20 AFU

- Unit A B
Change in Shade Grade 45 45

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.
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Ultraviolet Protection Factor (UPF)

(AATCC TM 183-2020;Test Conditions:
1) Air temperature: 21+1 degree C.

2) Relative humidity: 65+2% R.H.

3) Orientation of test specimen: Specimens were clamped on sample holder. Fabric face side is facing the

incident UV light.

4) Test conducted in wavelength range 280-400 nm.
5) Instrument: UV-VIS Spectrophotometer.

6) No. of Scans: 6.)

A

As Received

Mean Ultraviolet
Protection Factor (UPF)
Standard Deviation
Standard Error

UPF Rating

Protection Category
Percent Transmittance,
T (UV-A)

Percent Transmittance,
T (UV-B)

The Percent Blocking,
UV-A

The Percent Blocking,
uv-B

B

As Received

Mean Ultraviolet
Protection Factor (UPF)
Standard Deviation
Standard Error

UPF Rating

Protection Category
Percent Transmittance,
T (UV-A)

Percent Transmittance,
T (UV-B)

The Percent Blocking,
UV-A

The Percent Blocking,
uv-B

. Dry Wet
Unit Evaluation Evaluation
No Unit 61 65
No Unit 3.6 3.2
No Unit 59 52
No Unit 50+ 50+
No Unit Excellent Excellent
% 3.67 3.59
% 0.91 0.83
% 96.33 96.41
% 99.09 99.17
. Dry Wet
Unit Evaluation Evaluation
No Unit 2000 2000
No Unit 0.0 0.0
No Unit 0.0 0.0
No Unit 50+ 50+
No Unit Excellent Excellent
% 0.05 0.05
% 0.05 0.05
% 99.95 99.95
% 99.95 99.95
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Remarks :

1. Refer to ASTM D6603, the UV protection category is determined by the UPF values,
UPF 40 or greater Excellent UV Protection

UPF in between 25 to 39 Very Good UV Protection

UPF in between 15 to 24 Good UV Protection

UPF less than 15 Unclassification

2. Ultraviolet Protection Factor (UPF) is the ratio of the average effective ultraviolet radiation (UV-R) irradiance
transmitted and calculated through air to the average effective UV-R irradiance transmitted and calculated
through fabric.

3. The limits of the spectral range of ultraviolet radiation are not well defined and may vary according to the user.
Committee E-2.12 of the International Commission on lllumination (CIE) distinguishes in the spectral range
between 400 and 100 nm :

UV-A : 315 -400 nm

UV-B : 280 - 315 nm

UV-R : 280 - 400 nm

4. This method can also be used to determine the UPF of the fabrics in a stretched state. However, the
techniques for stretching the specimens are not part of this method and are addressed in a separate test
procedure. It must be noted that stretching the specimens could change the UPF properties.

5. The listed protection category is for reference only, the market claims for labeling UV-Protection product shall
follow "Standard Guide For Labeling UV-Protection Textiles" as stated in ASTM D6603.

Sample A:The wet pick-up is 109% due to fabric nature.

Sample B:The wet pick-up is 76% due to fabric nature.

Water Resistance(Hydrostatic Head)

(AATCC TM 127-2017(2018)e;Hydrostatic Head; Rate of increase of water pressure: 60 mbar/min, temp. of
distilled water: 21°C, Face Side Facing Water)

A

As Received No. 1 No. 2 No. 3 Average
Water Column(mmH20) 129 130 125 128

B

As Received No. 1 No. 2 No. 3 Average
Water Column(mmH20) 134 145 139 139

***End of Report***
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